
SERVICE DRAWING
PAGE 1MODEL NO. 194093-8



SPARE PARTS LIST
PAGE 1MODEL NO. 194093-8

ITEM PART NO. DESCRIPTION QTY NOTE
001 331714-3 TABLE PIPE 32   1
002 345674-3 LOCK PLATE   1
003 345674-3 LOCK PLATE   1
004 266395-3 HEX.SOCKET HEAD BOLT M6X45   2
005 345679-3 STOPPER PLATE   1
006 265167-3 PAN HEAD SCREW M5X16   1
007 265167-3 PAN HEAD SCREW M5X16   1
008 345679-3 STOPPER PLATE   1
009 266395-3 HEX.SOCKET HEAD BOLT M6X45   2
010 154830-2 STAND TABLE COMPLETE   1
011 267800-3 FLAT WASHER 8   4
012 267801-1 SPRING WASHER 8   4
013 265559-6 HEX. BOLT M8X40   4
014 266394-5 HEX.SOCKET HEAD BOLT M6X40   2
015 324641-1 LEVER   1
016 154829-7 HANDLE COMPLETE   1
017 266393-7 HEX.SOCKET HEAD BOLT M6X30   1
018 267315-0 FLAT WASHER 6   1
019 324644-5 PIN 15   1
020 168422-1 GUS SPRING 30-180   1
021 324644-5 PIN 15   1
022 267315-0 FLAT WASHER 6   1
023 266393-7 HEX.SOCKET HEAD BOLT M6X30   1
025 345680-8 HOLDER PLATE   1
026 265167-3 PAN HEAD SCREW M5X16   3
027 266394-5 HEX.SOCKET HEAD BOLT M6X40   2
028 265167-3 PAN HEAD SCREW M5X16   3
029 345680-8 HOLDER PLATE   1
031 257949-7 RETAINING RING S-10   2
032 324643-7 PIN 10   2
033 345676-9 LOCK LINK R   1
034 257949-7 RETAINING RING S-10   2
035 257272-0 RING 5   1
036 231837-6 TENSION SPRING 9   1
037 265167-3 PAN HEAD SCREW M5X16   1
038 265167-3 PAN HEAD SCREW M5X16   1
039 257949-7 RETAINING RING S-10   2
040 345675-1 LOCK LINK L   1
041 324643-7 PIN 10   2
042 257949-7 RETAINING RING S-10   2
043 257272-0 RING 5   1
044 231837-6 TENSION SPRING 9   1
045 324644-5 PIN 15   1
046 267315-0 FLAT WASHER 6   1
047 266393-7 HEX.SOCKET HEAD BOLT M6X30   1
048 168422-1 GUS SPRING 30-180   1
049 324644-5 PIN 15   1
050 267315-0 FLAT WASHER 6   1
051 266393-7 HEX.SOCKET HEAD BOLT M6X30   1
052 418846-4 CAP   1
053 265558-8 HEX. BOLT M10X60   1
054 267796-8 PLAIN WASHER 10   1
055 154876-8 OUTER FRAME COMPLETE   1
056 286215-5 CAP 28   1
057 418846-4 CAP   1
058 286215-5 CAP 28   1
059 418846-4 CAP   1
060 265558-8 HEX. BOLT M10X60   1
061 267796-8 PLAIN WASHER 10   1
062 418846-4 CAP   1
063 418846-4 CAP   1



SPARE PARTS LIST
PAGE 2MODEL NO. 194093-8

ITEM PART NO. DESCRIPTION QTY NOTE
064 267796-8 PLAIN WASHER 10   1
065 252191-5 HEX.LOCK NUT M10-17   1
066 252191-5 HEX.LOCK NUT M10-17   1
067 267796-8 PLAIN WASHER 10   1
068 418846-4 CAP   1
069 267316-8 FLAT WASHER 10   1
070 165418-3 INNER FLAME   1
071 265167-3 PAN HEAD SCREW M5X16   1
072 345695-5 FIX PLATE   1
073 418847-2 FOOT   1
074 252189-2 HEX.NUT M5   1
075 252651-7 NUT M12   1
076 266353-9 ADJUST BOLT M12   1
077 252189-2 HEX.NUT M5   1
078 418847-2 FOOT   1
079 345695-5 FIX PLATE   1
080 265167-3 PAN HEAD SCREW M5X16   1
081 266353-9 ADJUST BOLT M12   1
082 252651-7 NUT M12   1
083 168423-9 WHEEL 200   1
084 257950-2 RETAINING RING S-20   1
085 267316-8 FLAT WASHER 10   1
086 257951-0 STOP RING E-15   1
087 324642-9 WHEEL SHAFT   1
088 257951-0 STOP RING E-15   1
089 168423-9 WHEEL 200   1
090 257950-2 RETAINING RING S-20   1
A01 781217-1 WRENCH 10-13   1
A02 783217-7 HEX. WRENCH 5   1


